

Received: 08/16/2010 Completed: 08/18/2010 Letter: X rb P.O.#: Test Report #: 2-84274-0-

Client's Identification Style: 1240Z Composition: Laminate Fabric, with 120 gsm Polyester and 30 gsm Polyurethane.

Tested For: Key Test: CFR 16 Part 1632.6 Ticking 225

"B" or "C" CLASSIFICATION TEST PROCEDURE: Ticking over 0.25" Foam over Untreated Cotton Felt

This part of the test is only conducted if the ticking failed to receive an "A" Classification

RESULTS:

	Cigarette Location #	Ignition of Cotton Felt (yes/no)	Char Length (inches)
Specimen 1:	1	NO	0.2
	2	NO	0.3
	3	NO	0.2
Specimen 2:	1	NO	0.3
	2	NO	0.1
	3	NO	0.2
Specimen 3:	1	NO	0.2
	2	NO	0.3
	3	NO	0.2

REMARKS: None.

CRITERIA FOR "B" CLASSIFICATION: For each cigarette location:--

The cotton felt shall not ignite and the char length shall not exceed 1.0"

CONCLUSION: Based on the above Results and Classification Criteria, the item tested:

Receives a "B" Classification

Fails to receive a "B" Classification; it is assigned a "C" Classification by default